
LIVE OAK COUNTY 
WATER AND WASTEWATER 
REGIONAL FACILITY PLAN 

FOR: 
THREE RNERS WATER DISTRICT 

P. O. BOX 398 
THREE RIVERS, TEXAS 78071 

APRIL,2000 

JOB NO. 36953.00.00 

llI~~N~~: 
P. O. Box 6355 Corpus Christi, Texas 78466-6355 

Ph. (361) 854-3101 FAX (361) 854-6001 

RECE\VED 

M~':' 3 2000 



TABLE OF CONTENTS 

WATER AND WASTEWATER REGIONAL FACILITY PLAN Page No. 

I. INTRODUCTION 
A. Purpose of the Plan 1-1 
B. Background 1-1 
C. State Water Plan 1-3 

II. GENERAL INFORMATION 
A. Description of Planning Area 11-1 

1. Geographic Boundaries 11-1 
2. Political Jurisdictions and Boundaries 11-1 

B. Population 11-2 
1. Historic Growth 11-2 
2. Population projections 11-3 

C. Environment 11-3 
[...]
alternatives were investigated to include the construction of piping and 

other facilities as necessary to connect the surface water treatment 

system to the Choke Canyon Water Supply distribution system. This cost 

is analyzed with the treatment plant alternatives since the cost is different 

for each alternative based on the location of the treatment plant and tie-in 

of piping. 

ALTERNATIVE NO.1 - Utilize Existing Three Rivers WTP 

The existing Three Rivers WTP is located on the west side on the 

City of Three Rivers and rated for 2 MGD capacity. With the 

construction of the proposed 16" dia. raw water transmission 

pipeline, the existing plant will be able to consistently provide up to 

2 MGD of potable water. Funding for the 16" dia. raw water 

transmission pipeline is expected to be secured this summer. 

Design will begin immediately and construction should be 

completed by the spring of 2001. There are not any other 

improvements to the plant required in order to provide this 

capacity. Connection of the potable water system to the Choke 

III - 26 

~----------------------------- l~ ~~N~!:j----------------------------~ 



Canyon Water Supply distribution system will require construction 

of a new pipeline from the existing Three Rivers WTP to a new 

ground storage and service pump station to be located 

approximately halfway between the City of Three Rivers and the 

Federal Correctional Institution. The cost of the 16" dia. raw water 

transmission line is not included with the cost comparison since it 

is required for both altematives and funding is nearly secured. 

The cost estimate for the Choke Canyon Water Supply tie-in is as 

follows: (See Appendix NO.6 for breakdown). 

Altemative No.1 - Existing Water Treatment 
Plant & Choke Canyon Water Supply Tie-In 

ALTERNATIVE NO.2 - New Regional WTP 

$608,000 

This alternative consists of construction of a new 2.0 MGD water 

treatment plant to be located in the area of the Choke Canyon 

Reservoir dam. This treatment plant would serve as a regional 

plant and provide potable water to the adjacent Choke Canyon 

Water Supply system and to the City of Three Rivers and Three 

Rivers Water District. The regional plant would also use the 

proposed 16" dia. pipeline to deliver water to the City of Three 

Rivers but it would be considered a treated water transmission line 

as opposed to a raw water pipeline as originally intended. The 

cost of the 16" dia. pipeline is not included in the analysis since it 

is common to both alternatives and funding is expected to be 

secured in the near future. Cost associated with this alternative 

include the new 2.0 MGD treatment plant, access to the plant, 

acquiring property, permitting and connection to the Choke 

Canyon Water Supply system. Connection to the Choke Canyon 

system is less for this alternative since the connecting pipeline is 

shorter and it appears in the preliminary calculations that a 

booster pump station and ground storage facilities will not be 

required. The cost estimate for this alternative is as follows: (See 

Appendix No.6 for breakdown). 

Alternative No.2 - New Regional Water Treatment 
Plant & Choke Canyon Water Supply Tie-In $5,307,500 

III -27 

IIII:' URBAN '. l "~ ENGINEE~' ---___________ --..1 



WATER TREATMENT PLANT ALTERNATIVES COST SUMMARY 

Alt. No.1 - Existing WTP & CCWS* Tie-In 
Alt. No.2 - New Regional WTP & CCWS Tie-In 

*CCWS = Choke Canyon Water Supply 

2. Choke Canyon Water Supply Potable Water Service: 

$608,000 
$5,307,500 

The existing Choke Canyon Water Supply is not able to provide adequate 

service or water quality to meet TRNCC standards. The options for this 

system are listed as follows: 

ALTERNATIVE NO.1 - Construct 0.4 MGD Reverse Osmosis WTP 

Well water can be treated by the reverse osmosis process to 

improve the quality. Reverse osmosis is a typically a compact 

system that uses a semipermeable membrane to remove most of 

the undesirable constituents, such as sulfates, chlorides and total 

dissolved solids. Only a portion of the water supply is treated and 

then blended with untreated water to produce water that is within 

acceptable limits. Using this process results in a certain 

percentage of the water supply becoming unusable brine water 

that must be properly disposed of. The disadvantage of the 

reverse osmosis treatment process, though, is its high cost. A 

typical capital cost is $2 per gallon of capacity and operating cost 

can range from $3 to $6 per 1000 gallons treated. Due to cost 

factors, reduction in the capacity of the water supply due to the 

treatment process and brine disposal requirement, this alternative 

is not investigated any further. 

ALTERNATIVE NO.2 - Construct Transmission Pipeline to Existing 
Water Treatment Plant 

It has been shown that there does exist capacity in the Three 

Rivers WTP to provide potable water to the Choke Canyon Water 

Supply system (dependent upon the construction of the proposed 

III - 28 
I rJE' URBAN) ______________ --1 
l '.~ ENGINEERING ! 



16" dia. raw water line from the reservoir to the existing WTP). 

The existing Choke Canyon Water Supply distribution system can 

be connected by constructed a new pipeline from the existing 

Three Rivers WTP to a new ground storage and service pump 

station to be located approximately halfway between the City of 

Three Rivers and the Federal Correctional Institution. The 

intermediate ground storage/pump station facility is required due 

to the length of line required and the almost 100 feet of elevation 

difference between the Federal Correctional Institution and the 

existing Three Rivers WTP. This alternative will require 

construction of a transmission pump station, 8" dia. transmission 

pipeline, ground storage tank and service pump station. The cost 

estimate for this altemative is as follows: (See Appendix No.6 for 

breakdown). 

Alternative No.2 - Transmission Pipeline 
to Existing Water Treatment Plant $608,000 

It appears that the City of Three Rivers owns an adequate capacity in the Choke 

Canyon Reservoir to serve the future water supply needs of the planning area. 

As noted on the chart on the following page, water demand does not exceed 

water supply capabilities over the next fifty years. To meet these needs, though, 

it will be necessary for the City to make improvements to the existing raw water 

transmission facilities in the near future and expand the treatment capabilities in 

the future as the need arises. Funding for the proposed 16" dia. raw water 

transmission line is expected to be secured by this summer and construction 

completed by the spring of 2001. Expansion of the existing Three Rivers WTP to 

3 MGD capacity should only require construction of a new clarifier. If growth 

were to far exceed projections, and future demand was to exceed the 5 MGD 

reservoir capacity owned by the City of Three Rivers, the City (or other entity) 

could purchase the Campbellton wells from the City of Corpus Christi and 

construct a water line to transfer this water to this area. 

III - 29 

i
l,rr URBAN \ ______________ ---' 

\ ~ ENGINEERING J 



IV. WASTEWATER 

A. EXISTING WASTEWATER SYSTEMS 

1. Domestic: 

The only domestic wastewater collection system and treatment plant 

within the planning area is that provided by the City of Three Rivers. 

The City has a gravity collection system and lift station which pumps 

collected wastewater to the Three Rivers Wastewater Treatment Plant 

0NWTP). The Three Rivers WWTP is permitted (TPDES Permit No. 

10301-001) and monitored by the TNRCC. The treatment plant is 

located southwest of State Highway 72 and squeezed between the 

Ultramar Diamond Shamrock refinery and the Frio River (See Figure No. 

11). The plant only treats domestic wastewater and does not receive 

any industrial wastewater. The treatment plant is an activated sludge 

process type operating in the contact stabilization aeration mode and 

rated for an average daily flow of 0.40 million gallons per day (MGD) 

with a peak flow capacity of 1.2 MGD. Treatment units include a bar 

screen, contact aeration basin, reaeration basin, final clarifier, chlorine 

contact chamber, aerobic digester and sludge drying beds. Sludge 

generated from the treatment process is stabilized in the aerobic 

digester and then dewatered in the sludge drying beds. Dried sludge is 

hauled from the site and disposed of at a TNRCC registered land 

application site. Treated effluent is chlorinated and discharged to the 

Frio River in the NueceslLower Frio River, Segment No. 2106 of the 

Nueces River Basin. The permitted effluent limitations are listed as 

follows: 

THREE RIVERS WWTP EFFLUENT LIMITATIONS 

Average Daily Flow: 0.40 MGD 

2-Hour Peak Flow: 1.20 MGD 

Biochemical Oxygen Demand (BOD5) 20 mg/l 

Total Suspended Solids (TSS) 

Chlorine Residual (after 20 minutes) 

pH 

Minimum Dissolved Oxygen (D.O.) 

IV -1 

20 mgll 

1 mgll 

6.0 to 9.0 

2.0 mgll 

lilt:' URBAN \ ______________ .... 

~ ENGINEERIN~ 



An average of daily flow processed by the Three Rivers WWTP from 

March, 1997 through May, 1999 amounts to 0.16 MGD. A summary of 

flow data and effluent test results for the last twelve months is provided 

in the following: 

SUMMARY OF EFFLUENT TESTING 
THREE RIVERS WWTP 

AVERAGE 
DAILY FLOW BOD5 TSS pH 

YEAR MONTH (MGD) (mg/l) (mg/l) (Max.) 

1998 October 0.195 4.5 6.4 7.4 
November 0.211 7.0 6.5 7.7 
December 0.170 5.0 6.0 7.6 

1999 January 0.150 5.0 5.5 7.8 
February 0.163 8.5 7.75 7.6 
March 0.133 11.5 13.75 7.6 
April 0.139 11.2 6.2 7.9 
May 0.158 7.0 8.25 7.9 
June 0.134 7.2 7.4 7.9 
July 0.154 11.0 8.25 7.9 
August 0.174 4.75 4.5 7.8 
September 0.147 8.4 6.2 7.5 

Annual Average = 0.161 MGD 

Segment No. 2106 is listed on the State's inventory of impaired and 

threatened waters and listed for elevated levels of bacteria throughout 

the segment. Chlorination of the effluent is utilized for disinfection 

purposes and to limit the build-up of bacteria in the effluent from the 

plant. 

2. Federal Prison: 

The Federal Correctional Institution-Three Rivers located in Live Oak 

County west of the City of Three Rivers has its own wastewater 

treatment facility. The facility is permitted (TPDES Permit No. 13461-

01) and is monitored by the TNRCC. This facilities treats wastewater 

produced by the inmates and staff of the prison. Wastewater is treate9 

utilizing the extended aeration form of the activated sludge process. 

The plant is rated for an average daily flow of 0.30 MGD and a peak 

flow capacity of 1.05 MGD. Treatment units include a bar screen, 

IV-2 
I:lr URBAN' _____________ ---J 
l \~ ENGINEERtN~ 



aeration basins, clarifier, chlorine contact chamber and sludge drying 

beds. Treated effluent is chlorinated and then discharged to a holding 

pond until used for irrigation at two registered sites. The permitted 

effluent limitations for the prison's plant are listed as folfows: 

PRISON WWTP EFFLUENT LIMITATIONS 

Average Daily Flow: 0.30 MGD 

2-Hour Peak Flow: 1.05 MGD 

Biochemical Oxygen Demand (BOD5) 65 mgn 

Chlorine Residual (after 20 minutes) 

pH 

3. Industrial: 

1 mg/l 

6.0 to 9.0 

The Ultramar Diamond Shamrock refinery, located in the City of Three 

Rivers, is the only industrial facility in the planning area. The refinery 

processes light sweet crude oil and utilizes water in the refining process. 

The refinery produces a waste stream from reverse osmosis treatment 

of the raw water used in the process, water from the oily water 

separator, blowdown from the COOling tower and condensate from steam 

sampling. Additional oily water is removed from this waste stream by a 

dissolved air flotation thickener. The oily water removed is retumed to 

the refinery for processing. The water remaining enters the refinery's 

biological treatment unit for treatment and discharge. A schematic of the 

waste stream is provided on the following page. The biological treatment 

unit consists of aeration basins, clarifiers and digesters. Solids are 

separated from the water and then stabilized in the digester, dewatered 

and transported offsite to a TNRCC registered land application site. 

Disposal of treated effluent from the refinery's biological treatment unit is 

permitted and monitored by the TNRCC (TPDES Permit No. 01353, a 

copy of the latest permit is provided in Appendix No.4). The present 

permit, issued June 18, 1999, allows land application of the effluent by 

irrigation on the refinery's company-owned property or, in special 

circumstances, discharge of treated effluent through Outfall No. 001 to 

the Frio River in the Nueces/Lower Frio River, Segment No. 2106 of the 

Nueces River Basin. In the past treated effluent was only discharged to 

IV-3 
1'1!E' URBAN' ______________ ---' 
J~ ENGINEER~ 



Non process 
wastewater 

Plant 
stormwater 

126gpm 

Spray 
irrigation 

7gpm 

j757gpm 

Irrigation 
storage 
pond 

f-----~ Evaporation 

764gpm 

r 

638 gpm 

Biological 
treatment 

units 

DAF 
units 

638gpm 

638gpm 

Sludge 

Oily waste 

6 gpm ....... Equalization 

Tank 

126gpm 

632gpm 

API 
separator 

f------i+~ Oily waste 

632gpm 

511 gpm Evaporation 
r----'---.,.--. 

:..... Sanitary 
1--1-o-gp-m---I .. ~ waste ........ ter Refinery 

2 gpm ground water remediation 

1275 gpm ~------------~ 

Treated water and ground water 

Refinery and Wastewater 
Treatment System 

Water Balance 

IV-4 I 
Schematic Provided J 
by U.D.S. Refinery 



the Frio River. In 1984 the UDS refinery constructed and began land 

application of the treated effluent to the land disposal site located north 

of the City of Three Rivers (See Figure No. 13). 

If all land application options are unavailable, the refinery may discharge 

treated effluent through Outfall No. 001 into the Frio River at a daily 

average flow rate not to exceed 0.8 MGD, at a maximum daily flow rate 

not to exceed 1.6 MGD and the discharge may not exceed a total of 20 

million gallons in any calendar year. Other conditions for discharge to 

Outfall No. 001 include maximum parameters for effluent characteristics, 

such as BOD, COD, TSS, etc., and the Nueces River flow downstream 

must be greater than 200 cubic feet per second (CFS) during the 

discharge. 

The normal mode of operation for disposal of treated effluent is by land 

application with irrigation. The treated effluent is pumped to the 

refinery's effluent irrigation system north of the City of Three Rivers. 

The irrigation system consists of a 224 acre-feet holding pond, tailwater 

collection ponds, irrigation points and monitoring wells, all located on 

1,376 acres of land owned by UDS refinery. Irrigation is presently 

performed on the existing permitted 341.5 acre zones. A proposed 

permit amendment to be submitted in the near future will expand the 

irrigation zones to a total of 1020 acres. The property owned by the 

UDS refinery and the areas of irrigation are shown on Figure No. 13. 

The permit also requires that a crop of coastal bermuda and/or winter 

rye grasses be maintained and harvested in the irrigation site. These 

grasses have worked well to date utilizing the effluent of the irrigation 

system, with vigorous growth allowing cutting and harvesting of the site 

by a sub-contractor. 

A portion of the existing permitted effluent limitations for irrigation are 

listed as follows (see page 14 of the permit in Appendix No. 4 for a 

complete listing of limitations): 

IV-5 
liLE· URBAN' ______________ ---J 

L'~~:. ENGINEERING: 



PERMITTED IRRIGATION EFFLUENT LIMITATIONS 

UL TRAMAR DIAMOND SHAMROCK REFINERY 

Land Application Rate 

Biochemical Oxygen Demand (BOD5) 

Chemical Oxygen Demand (COD) 

Ammonia-Nitrogen 

Nitrogen Application 

pH 

2.95 acre-ftlacre/year 

50 mgll 

510 mgll 

100 mgll 

600 Ib/acre/year* 

6.0 to 9.0 

*Report only, no daily maximum. 

The UDS refinery is required to test the effluent and maintain records of 